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History of this test report

Report No. Version Description Issue Date
FG200510001A 01 Initial issue of report Dec. 17, 2020
FG200510001A 02 Revised Appendix A Nov. 23, 2022
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Summary of Test Result

Report Ref Std. Result
Test It R k
Clause Clause est liems (PASS/FAIL) emar
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 , _ ,
3.5 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . o
3.7 Conducted Spurious Emission Pass
§96.41
§2.1051 Under limit
4.4 .96.41 Radiated Spurious Emission Pass 0.50 dB at
396 10665.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description
1.1 Product Feature of Equipment Under Test

This device is an LTE Class B CBSD.

It supports two cross-polarized antenna set that the transmitter outputs is a 90-degree phase-shifted
replica of the other and the phase centers of the two antennas are co-located.

Antenna 1 and Antenna 2 always transmit on the same radio carrier frequency Fa.

Antenna 3 and Antenna 4 always transmit on the same radio carrier frequency Fb.

Ant. 1 and Ant. 3 are horizontal polarized and Ant. 2 and Ant. 4 are vertical polarized.

These two radio carrier frequencies, Fa and Fb, do not overlap to each other.

Product Specification subjective to this standard

<Ant. 1>: Internal BeamFlex Antenna
<Ant. 2>: Internal BeamFlex Antenna
<Ant. 3>: Internal BeamFlex Antenna
<Ant. 4>: Internal BeamFlex Antenna

Antenna Type

<Ant. 1>: 13dBi, H
<Ant. 2>: 13dBi, V
<Ant. 3>: 13dBi, H
<Ant. 4>: 13dBi, V

Remark: The above specification is declared by manufacturer.

Antenna Gain, polarity

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site SPORTON INTERNATIONAL (USA) INC.

1175 Montague Expressway, Milpitas, CA 95035
TEL: (408) 904-3300

Test Site Location

Sporton Site No.

Test Site No.
THO1-CA 03CHO02-CA
Test Engineer Peter and Kaying Xiong Peter Liao
Temperature (C) 21~25 20~23
Relative Humidity (%) 42~53 56~63
TEL : 408 9043300 Page Number 15 of 21
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 662911 D02 MIMO with Cross Polarized Antenna v01

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane)

were recorded in this report.

Bandwidth (MHz) Modulation RB Test Channel
Test Items Band
10 20 20+20 QPSK | 16QAM | 64QAM |256QAM Full L M H
Max. Output
48 \" Vv \' Vv \' Vv Vv Vv \" \" \"
Power
E.LR.P 48 Vv Vv \' Vv \' \" Vv \" Vv Vv \"
EIRP Density | 48 \" Vv \' Vv \' Vv Vv Vv \" \" \"
26dB and
99% 48 v \' \% v \' \" Vv \" \'
Bandwidth
Conducted
48 \" Vv \' \" \' Vv Vv Vv \" \" \"
Band Edge
Peak-to-Aver
. 48 \' Vv \' Vv Vv Vv \
age Ratio
Conducted
Spurious 48 v \' \'% v \'% \' \' Vv Vv Vv
Emission
Radiated
Spurious 48 Worst Case \") \") v
Emission
1. The mark “v “ means that this configuration is chosen for testing
Remark 2. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under

different bandwidth and modulations in exploratory test. Subsequently, only the worst case emissions are reported.

TEL : 408 9043300
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2.2 Connection Diagram of Test System

System BT
Simulatar AF router Notebook GPS Station Earphone
Power EUT
Source Notebook

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |[Equipment Trade Name |Model No. FCCID Data Cable |Power Cord

ACI/P :
Unshielded, 0.2m
1. |Adaptor MW HLG-100H-48 N/A N/A DCO/P :
Unshielded, 0.2m
with core

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number : 8 of 21
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2.5 Frequency List of Low/Middle/High Channels
LTE Band 48 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
20 Channel 55340 55990 56640
Frequency 3560 3625 3690
10 Channel 55290 55990 56690
Frequency 3555 3625 3695
LTE Band 48_CA Channel and Frequency List
BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55890 56440
PCC
Frequency 3560 3615 3670
20 + 20
Channel 55540 56090 56640
SCC
Frequency 3580 3635 3690
TEL : 408 9043300 Page Number 19 of 21
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

= |

System Simulator EUT

3.1.3EIRP, Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge, and Conducted Spurious Emission

L—f Power Divider
System Simulator - ") \

EUT
0o
Spectrum Analyzer
3.1.4Test Result of Conducted Test
Please refer to Appendix A.
TEL : 408 9043300 Page Number 1 10 of 21
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3.2 Conducted Output Power

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 408 9043300 Page Number 111 of 21
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 408 9043300 Page Number 1 12 of 21
Issue Date : Nov. 23, 2022
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3.4 EIRP and Power Density

3.4.1 Description of the EIRP and Power Density Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE
Band 42 and Band 43, and Band 48.

The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and

antenna in dB

EIRP and PSD limits for CBRS equipment as below tabel:

Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a
Category A CBSD 30 20
Category B CBSD 47 37

3.4.2 Test Procedures
The testing follows ANSI C63.26-2015 Section 5.2.4.5

1. Setinstrument center frequency to OBW center frequency.

2. Setspan to at least 1.5 times the OBW.

3. Setthe RBW to the specified reference bandwidth (often 1 MHz).

4. SetVBW =3 x RBW.

5. Detector = RMS (power averaging).

6. Ensure that the number of measurement points in the sweep = 2 x span/RBW.

7. Sweep time = auto couple.

8. Employ trace averaging (RMS) mode over a minimum of 100 traces.

9. Use the peak marker function to determine the maximum amplitude level within the

reference bandwidth (PSD).

10. Determine the EIRP by adding the effective antenna gain to the adjusted power level.

TEL : 408 9043300 Page Number 1 13 of 21
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

The occupied bandwidth shall not exceed the equipment’s channel bandwidth, which is declared by the

manufacturer.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 408 9043300 Page Number 1 14 of 21
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

The power of any emission outside outside the fundamental emission (whether in or outside of the

authorized band) shall not exceed —13 dBm/MHz. Compliance with this provision is based on the use of

measurement instrumentation employing a resolution bandwidth of 1 MHz or less, but at least one

percent of the emission bandwidth of the fundamental emission of the transmitter, provided the

measured energy is integrated over a 1 MHz bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o M w N

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The conducted power of any emission outside the fundamental emission (whether in or outside
of the authorized band) shall not exceed —13 dBm/MHz within 0-10 megahertz above the upper
SAS-assigned channel edge and within 0-10 megahertz below the lower SAS-assigned
channel edge. At all frequencies greater than 10 megahertz above the upper SAS assigned
channel edge and less than 10 MHz below the lower SAS assigned channel edge, the

conducted power of any emission shall not exceed —25 dBm/MHz

TEL : 408 9043300 Page Number 1 15 of 21
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed

-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

3.  The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

6. Set spectrum analyzer with RMS detector.

7. Taking the record of maximum spurious emission.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is ~40dBm/MHz.

TEL : 408 9043300 Page Number 1 16 of 21
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

<For radiated emissions below 30MHz>

| ! RX Antenna
™ 3m

Y

1m

1
Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

<For radiated emissions from 30MHz to 1GHz>
RX Antenna

Metal Full Soldered Ground Plane

.

Spectrum Analyzer | Receiver

Page Number 1 17 of 21
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<For radiated emissions from 1 ~ 18GHz>

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

<For radiated emissions from 18 ~ 40GHz>

D———-

1
Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

TEL : 408 9043300 Page Number 1 18 of 21
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

8. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
The limit line is ~40dBm/MHz
TEL : 408 9043300 Page Number 1 19 of 21
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5 List of Measuring Equipment

Calibrati
Instrument | Brand Name Model No. Serial No. [Characteristics a :)ar::elon Test Date Due Date Remark
Spect Rohde & Oct. 27, 2020 ~ Conducted
pecium onde FSV40 101089 | 10Hz~40GHz | Sep. 14, 2020 | = Sep. 13, 2021 ~onduce
Analyzer Schwarz Dec. 02, 2020 (THO1-CA)
Spectrum Oct. 27, 2020 ~ Conducted
Keysight N9O10A  |MY57420221| 10Hz~44GHz | Sep. 11, 2019 Sep. 10, 2021
Analyzer eysig z i s Dec. 02, 2020 | °° (THO1-CA)
RPR6W-1901 Oct. 27, 2020 ~ Conducted
Power S DARE!! RPR3006W N/A Jun. 24, 2020 Jun. 23, 2021
OWer >ensor 027 un Dec. 02, 2020 | " (THO1-CA)
Oct. 27, 2020 ~ Conducted
H t TESTO 608-H1 45141354 N/A Aug. 05, 2020 Aug. 04, 2021
varometer 1g Dec. 02, 2020 |19 (THO1-CA)
Bilog Antenna |  TESEQ 6111D 50392 | 30MHz~1GHz | Jul. 20, 2020 | OV 2520201\ o5 pgpq | Radiation
i z~ z | Jul. 29, ul. 28,
g Dec. 04, 2020 (03CH02-CA)
SCHWARZBE Nov. 25, 2020 ~ Radiation
Horn Antenna BBHA9120D | 01895 | 1GHz~18GHz | Aug. 28. 2020 Aug. 27. 2021
CcK z i Dec. 04, 2020 |9 (03CH02-CA)
SHF-EHF Horn| SCHWARZBE Nov. 25, 2020 ~ Radiation
BBHA9170 00842 | 18GHZz~40GHz | Jul. 27, 2020 Jul. 26, 2021
Antenna CK ‘ 21 Dec. 04, 2020 | °° (03CH02-CA)
" Nov. 25, 2020 ~ Radiation
Preamplifier SONOMA 310N 372240 N/A Aug. 12, 2020 Aug. 11, 2021
Dec. 04, 2020 (03CHO2-CA)
" . Nov. 25, 2020 ~ Radiation
Preamplifier Keysight 83017A MY53270323 | 1GHz~26.5GHz| Jul. 28, 2020 Jul. 27, 2021
Dec. 04, 2020 (03CHO2-CA)
- _ ERA-100M-18 Nov. 25, 2020 ~ Radiation
Preamplifier | E-instrument EC1900251 N/A Nov. 26, 2019 Nov. 25, 2021
G-56-01-A70 Dec. 04, 2020 (03CHO2-CA)
Nov. 25, 2020 ~ Radiati
Preamplifier EMEC | EMC18G40G | 060725 18G-40G | Aug. 07,2020 | > Aug. 06, 2021| aoraton
Dec. 04, 2020 (03CHO2-CA)
Spectrum Nov. 25, 2020 ~ Radiation
Keysight N9O10A | MY57420221| 10Hz~44GHz | Sep. 11, 2020 Sep. 10, 2021
Analyzer eysid ‘ S R Dec. 04, 2020 | P (03CHO2-CA)
Nov. 25, 2020 ~ Radiation
Hygromet TESTO 608-H1 45142602 N/A Aug. 05, 2020 Aug. 04, 2021
ygromster Y9 Dec. 04, 2020 |19 (03CH02-CA)
Signal Rohde & Nov. 25, 2020 ~ Radiation
SMF100A 105544 | OkHz~44GHz | Jun. 09, 2020 Jun. 08, 2021
Generator Schwarz ‘ o e Dec. 04, 2020 |°" (03CHO2-CA)
SCHWARZBE Nov. 25, 2020 ~ Radiation
Horn Antenna BBHA9120D | 02140 N/A Aug. 28, 2020 Aug. 27, 2021
m Anten CcK Y9 Dec. 04, 2020 |19 (03CH02-CA)
. Nov. 25, 2020 ~ Radiation
Software Audix E3 N/A N/A N/A N/A
Dec. 04, 2020 (03CHO02-CA)
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.84
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 453
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.41
Confidence of 95% (U = 2Uc(y)) ’
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Appendix A. Test Results of Conducted of EIRP Test
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<Single Carrier Mode>

Report No. : FG200510001A

EIRP Power (dBm/10MHz)

. Port 1-H Port 2-V Port 1 EIRP-H Port 2 EIRP-V Limit
Mode Channel| Frequency (MH2)) DG (@BD|  (4pm/10mHz) (dBmM/L0MHzZ) (dbm/10MHZ) | (dBm/LOMHZ) | (dBm/10MH2)
LTE_10MHz OPSK 2TX | 55290 3555 3 3185 30.54 44.85 4354
LTE_10MHz OPSK 2TX | 55990 3625 13 32.12 3114 45.12 24.14
LTE_10MHz_QPSK_2TX | 56690 3605 13 31.82 32.08 44.82 45.08
LTE_20MHz OPSK 2TX | 55340 3560 3 3036 29.65 4336 2265
LTE 20MHz OPSK 2TX | 55990 3625 13 32.04 BNz 45.04 24.22
LTE 20MHz OPSK 2TX | 56640 3690 13 30.51 30.37 4351 2337
LTE 10MHz 160QAM 2TX| 55290 3555 13 31.77 31.62 44.77 44.62
LTE 10MHz 160QAM 2TX| 55990 3625 13 31.91 31.48 44.91 44.48
LTE 10MHz 160QAM 2TX| 56690 3695 13 31.77 31.85 44.77 44.85
LTE 20MHz 160QAM 2TX| 55340 3560 13 31.96 31.34 44.96 44.34
Carrierl LTE 20MHz 160QAM 2TX | 55990 3625 13 31.74 31.13 44.74 44.13
LTE 20MHz 160QAM 2TX| 56640 3690 13 31.47 32.05 44.47 45.05 <47 dBm
LTE 10MHz 640QAM 2TX| 55290 3555 13 32.56 30.85 45.56 43.85
LTE 10MHz 640AM 2TX| 55990 3625 13 32.32 31.51 45.32 44.51
LTE 10MHz 640QAM 2TX | 56690 3695 13 31.81 31.92 44.81 44.92
LTE 20MHz_640AM 2TX| 55340 3560 13 30.91 30.28 43.91 2328
LTE 20MHz 640QAM 2TX | 55990 3625 13 31.77 30.98 44.77 43.98
LTE 20MHz 640AM 2TX| 56640 3690 13 30.96 30.80 43.96 23.80
LTE 10MHz 2560QAM 2TX| 55290 3555 13 32.39 31.33 45.39 44.33
LTE 10MHz 2560QAM 2TX| 55990 3625 13 32.72 32.05 45.72 45.05
LTE_10MHz_256QAM_2TX| 56690 3695 13 31.87 32.19 44.87 4519
LTE_20MHz_256QAM_2TX| 55340 3560 13 31.09 3048 44.09 4348
LTE_20MHz_2560AM 2TX| 55990 3625 13 3243 31.36 4543 2436
LTE 20MHz_2560AM 2TX| 56640 3690 13 30.74 30.97 4374 23.97
. Port 3-H Port 4-V Port 3 EIRP-H Port 4 EIRP-V Limit
Mode Channel| Frequency (MHZ)) DG (@B)|  (451ny10MH2) (dBm/L0MHz) (dbm/LOMHz) | (dBm/1OMHz) | (dBm/1OMHz)
LTE 10MHz QPSK 2TX 55290 3555 13 31.80 31.40 44.80 44.40
LTE_10MHz_QPSK_2TX | 55990 3625 13 32.01 31.85 45.01 44.85
LTE_10MHz_QPSK_2TX 56690 3695 13 31.16 32.05 44.16 45.05
LTE 20MHz QPSK 2TX 55340 3560 13 32.37 31.87 45.37 44.87
LTE 20MHz QPSK 2TX 55990 3625 13 32.27 31.97 45.27 44,97
LTE 20MHz OPSK 2TX | 56640 3690 13 29.37 29.23 42.37 2223
LTE 10MHz 160QAM 2TX| 55290 3555 13 31.75 30.37 44.75 43.37
LTE 10MHz 160QAM 2TX| 55990 3625 13 31.85 31.76 44.85 44,76
LTE 10MHz 160QAM 2TX| 56690 3695 13 31.54 32.05 44.54 45.05
LTE 20MHz 160QAM 2TX| 55340 3560 13 32.18 32.12 45.18 45.12
Carrier2 | LTE 20MHz 160AM 2TX| 55990 3625 13 31.90 31.70 44.90 44.70
LTE 20MHz 160AM 2TX| 56640 3690 13 30.24 30.37 43.24 2337 <47 dBm
LTE 10MHz 640QAM 2TX| 55290 3555 13 31.78 31.16 44.78 44.16
LTE 10MHz 64QAM 2TX| 55990 3625 13 32.38 32.25 45.38 45.25
LTE 10MHz 64QAM 2TX| 56690 3695 13 31.89 32.29 44.89 45.29
LTE 20MHz 64QAM 2TX| 55340 3560 13 31.89 31.87 44.89 44.87
LTE 20MHz 64QAM 2TX| 55990 3625 13 31.77 31.69 44.77 44.69
LTE 20MHz 64QAM 2TX| 56640 3690 13 29.96 30.59 42.96 43.59
LTE 10MHz 256QAM 2TX| 55290 3555 13 32.31 31.29 45.31 44.29
LTE 10MHz 256QAM 2TX| 55990 3625 13 32.77 32.22 45.77 45.22
LTE 10MHz 256QAM 2TX| 56690 3695 13 32.44 32.62 45.44 45.62
LTE 20MHz 256QAM 2TX| 55340 3560 13 32.51 31.62 45.51 44.62
LTE 20MHz 256QAM 2TX| 55990 3625 13 32.34 31.61 45.34 44.61
LTE 20MHz 256QAM 2TX| 56640 3690 13 31.87 31.97 44.87 44.97

Remark: The reported test results are within the scope of the declared tolerances by the Manufacturer.
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EIRP PSD (dBm/MHz)

. Port 1-H Port 2-V Port 1 EIRP-H Port 2 EIRP-V Lo
Mode Channel) Frequency (MH2)| DG @8] (4BmimHz) (dBmM/MH2) (dBm/MH2) (dBm/MH2) Limit
LTE 10MHz QPSK 2TX | 55290 3555 13 23.77 22.40 36.77 35.40
LTE 10MHz QPSK 2TX | 55990 3625 13 23.89 23.04 36.89 36.04
LTE_10MHz_QPSK_2TX | 56690 3695 13 23.68 23.84 36.68 36.84
LTE 20MHz QPSK 2TX | 55340 3560 13 22.20 21.62 35.20 34.62
LTE 20MHz QPSK 2TX | 55990 3625 13 23.22 22.27 36.22 35.27
LTE 20MHz QPSK 2TX | 56640 3690 13 21.71 21.49 34.71 34.49
LTE 10MHz 16QAM 2TX| 55290 3555 13 23.87 23.55 36.87 36.55
LTE 10MHz 16QAM 2TX| 55990 3625 13 23.89 23.40 36.89 36.40
LTE 10MHz 16QAM 2TX| 56690 3695 13 23.72 23.77 36.72 36.77
LTE 20MHz 16QAM 2TX| 55340 3560 13 23.23 22.92 36.23 35.92
Carrier1 | LTE 20MHz 16QAM 2TX| 55090 3625 13 23.12 22.40 36.12 35.40
LTE 20MHz 16QAM 2TX| 56640 3690 13 22.81 23.52 35.81 36.52 <37 dBm
LTE 10MHz 64Q0AM 2TX| 55290 3555 13 23.95 22.13 36.95 35.13
LTE 10MHz 64Q0AM 2TX| 55990 3625 13 23.50 22.55 36.50 35.55
LTE 10MHz 640AM 2TX| 56690 3695 13 23.31 23.27 36.31 36.27
LTE 20MHz 64Q0AM 2TX| 55340 3560 13 22.48 21.81 35.48 34.81
LTE 20MHz 64Q0AM 2TX| 55990 3625 13 23.23 22.57 36.23 35.57
LTE 20MHz 640AM 2TX| 56640 3690 13 22.60 22.28 35.60 35.28
LTE 10MHz 2560AM 2TX| 55290 3555 13 23.74 22.66 36.74 35.66
LTE 10MHz 2560AM 2TX| 55990 3625 13 23.82 23.10 36.82 36.10
LTE_10MHz_256QAM_2TX| 56690 3695 13 23.18 23.71 36.18 36.71
LTE 20MHz 2560AM 2TX| 55340 3560 13 22.76 21.91 35.76 34.91
LTE 20MHz 2560AM 2TX| 55990 3625 13 23.93 22.87 36.93 35.87
LTE 20MHz 2560AM 2TX| 56640 3690 13 22.04 22.59 35.04 35.59
. Port 3-H Port 4-V Port 3 EIRP-H Port 4 EIRP-V -
Mode Channel| Frequency (MH2) DG (dBi)]  (pmpiz) (dBm/MHz) (dBm/MHz) (dBm/MHz) Limit
LTE_10MHz_QPSK_2TX | 55290 3555 13 23.82 23.53 36.82 36.53
LTE_10MHz_QPSK_2TX | 55990 3625 13 23.77 23.48 36.77 36.48
LTE_10MHz_QPSK_2TX | 56690 3695 13 23.44 23.91 36.44 36.91
LTE 20MHz QPSK 2TX | 55340 3560 13 23.53 22.95 36.53 35.95
LTE_20MHz_QPSK_2TX | 55990 3625 13 23.21 23.09 36.21 36.09
LTE_20MHz_QPSK_2TX | 56640 3690 13 20.65 20.62 33.65 33.62
LTE_10MHz_16QAM_2TX | 55290 3555 13 23.85 22.79 36.85 35.79
LTE_10MHz_16QAM_2TX | 55990 3625 13 23.83 23.65 36.83 36.65
LTE_10MHz_16QAM_2TX | 56690 3695 13 23.61 23.93 36.61 36.93
LTE_20MHz_16QAM_2TX | 55340 3560 13 23.48 23.39 36.48 36.39
LTE_20MHz_16QAM_2TX | 55990 3625 13 23.15 23.03 36.15 36.03
Carrier2 | | TE_20MHz_16QAM_2TX| 56640 3690 13 21.65 21.67 34.65 34.67 378
LTE_10MHz_64QAM_2TX | 55290 3555 13 23.02 22.37 36.02 35.37 < m
LTE_10MHz_64QAM_2TX | 55990 3625 13 23.41 23.34 36.41 36.34
LTE_10MHz_64QAM_2TX | 56690 3695 13 23.13 23.62 36.13 36.62
LTE_20MHz_64QAM_2TX | 55340 3560 13 23.32 23.35 36.32 36.35
LTE_20MHz_64QAM_2TX | 55990 3625 13 23.26 23.30 36.26 36.30
LTE_20MHz_64QAM_2TX | 56640 3690 13 21.38 22.45 34.38 35.45
LTE_10MHz_256QAM_2TX| 55290 3555 13 23.68 22.36 36.68 35.36
LTE_10MHz_256QAM_2TX| 55990 3625 13 23.85 23.25 36.85 36.25
LTE_10MHz_256QAM_2TX| 56690 3695 13 23.79 23.96 36.79 36.96
LTE_20MHz_256QAM_2TX| 55340 3560 13 23.98 23.07 36.98 36.07
LTE_20MHz_256QAM_2TX| 55990 3625 13 23.85 23.17 36.85 36.17
LTE_20MHz_256QAM_2TX| 56640 3690 13 23.77 23.72 36.77 36.72

Remark: The reported test results are within the scope of the declared tolerances by the Manufacturer.
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. Port 1-H Port 2-v Port 1 EIRP-H Port 2 EIRP-V
Mode Channel| Frequency (MHz)| DG (dBi) (dBm) (dBm) (dBm) (dBm)
LTE_10MHz_QPSK_2TX | 55290 3555 13 32.10 30.80 45.10 43.80
LTE_10MHz_QPSK_2TX | 55990 3625 13 32.40 31.30 45.40 44.30
LTE_10MHz_QPSK_2TX | 56690 3695 13 32.10 32.30 45.10 45.30
LTE 20MHz QPSK 2TX [ 55340 3560 13 33.80 32.90 46.80 45.90
LTE 20MHz QPSK 2TX [ 55990 3625 13 34.80 34.10 47.80 47.10
LTE 20MHz QPSK 2TX | 56640 3690 13 32.70 33.40 45.70 46.40
LTE 10MHz 16QAM 2TX| 55290 3555 13 32.20 31.90 45.20 44.90
LTE 10MHz 16QAM 2TX| 55990 3625 13 31.90 31.40 44.90 44.40
LTE 10MHz 16QAM 2TX| 56690 3695 13 31.60 31.80 44.60 44.80
LTE 20MHz 16QAM 2TX| 55340 3560 13 34.50 34.00 47.50 47.00
Carrier. | LTE 20MHz 16QAM 2TX| 55990 3625 13 34.20 33.80 47.20 46.80
LTE 20MHz 16QAM 2TX| 56640 3690 13 33.60 34.60 46.60 47.60
LTE 10MHz 640AM 2TX| 55290 3555 13 32.50 30.80 45.50 43.80
LTE 10MHz 640AM 2TX| 55990 3625 13 32.30 31.40 45.30 44.40
LTE 10MHz 640AM 2TX| 56690 3695 13 31.50 31.90 44.50 44.90
LTE 20MHz 640AM 2TX| 55340 3560 13 33.70 32.90 46.70 45.90
LTE 20MHz 640AM 2TX| 55990 3625 13 34.20 33.50 47.20 46.50
LTE 20MHz 640AM 2TX| 56640 3690 13 33.50 33.20 46.50 46.20
LTE 10MHz 2560AM 2TX| 55290 3555 13 32.60 31.70 45.60 44.70
LTE 10MHz 2560AM 2TX| 55990 3625 13 32.70 32.40 45.70 45.40
LTE_10MHz_256QAM_2TX| 56690 3695 13 32.20 32.40 45.20 45.40
LTE 20MHz 256QAM 2TX| 55340 3560 13 33.70 33.00 46.70 46.00
LTE 20MHz 256QAM 2TX| 55990 3625 13 35.10 34.30 48.10 47.30
LTE 20MHz 256Q0AM 2TX| 56640 3690 13 33.20 33.40 46.20 46.40
. Port 3-H Port 4-V Port 3 EIRP-H Port 4 EIRP-V

Mode Channel [ Frequency (MHz)| DG (dBi) (dBm) (dBm) (dBm) (dBm)

LTE 10MHz QPSK 2TX [ 55290 3555 13 32.00 31.60 45.00 44.60
LTE_10MHz_QPSK_2TX | 55990 3625 13 32.30 32.20 45.30 45.20
LTE_10MHz_QPSK_2TX | 56690 3695 13 31.30 32.00 44.30 45.00
LTE 20MHz QPSK 2TX [ 55340 3560 13 34.90 34.40 47.90 47.40
LTE 20MHz QPSK 2TX [ 55990 3625 13 35.00 34.50 48.00 47.50
LTE 20MHz QPSK 2TX [ 56640 3690 13 32.10 32.50 45.10 45.50
LTE 10MHz 16QAM 2TX| 55290 3555 13 31.80 31.30 44.80 44.30
LTE 10MHz 16QAM 2TX| 55990 3625 13 31.80 31.80 44.80 44.80
LTE 10MHz 16QAM 2TX| 56690 3695 13 31.50 32.00 44.50 45.00
LTE 20MHz 16QAM 2TX| 55340 3560 13 34.40 34.50 47.40 47.50
Carrier2 | LTE 20MHz 160AM 2TX]| 55990 3625 13 34.30 34.20 47.30 47.20
LTE 20MHz 16QAM 2TX| 56640 3690 13 32.40 32.60 45.40 45.60
LTE 10MHz 640AM 2TX| 55290 3555 13 31.70 31.10 44.70 44.10
LTE 10MHz 640AM 2TX| 55990 3625 13 32.40 32.20 45.40 45.20
LTE 10MHz 640AM 2TX [ 56690 3695 13 31.70 32.20 44.70 45.20
LTE 20MHz_64QAM _2TX| 55340 3560 13 34.20 34.40 47.20 47.40
LTE 20MHz 640AM_2TX | 55990 3625 13 34.30 34.20 47.30 47.20
LTE 20MHz 640AM 2TX | 56640 3690 13 32.20 32.50 45.20 45.50
LTE 10MHz 256QAM 2TX| 55290 3555 13 32.50 31.50 45.50 44.50
LTE 10MHz 256QAM 2TX| 55990 3625 13 33.10 32.40 46.10 45.40
LTE 10MHz 256QAM 2TX| 56690 3695 13 32.50 32.60 45.50 45.60
LTE 20MHz 256QAM 2TX| 55340 3560 13 35.10 34.40 48.10 47.40
LTE 20MHz 256QAM 2TX| 55990 3625 13 35.10 34.40 48.10 47.40
LTE 20MHz 256QAM 2TX| 56640 3690 13 34.80 34.50 47.80 47.50

Note:

The device has two cross-polarized antenna set that the transmitter outputs is a 90-degree phase-shifted replica of the other and the phase centers of the two antennas are co-located.

Refer to KDB 662911 D02, EIRP and EIRP PSD of each polarization should be individually be below the limit.
Antenna 1 and antenna 3 are horizontal polarized while antenna 2 and antenna 4 are vertical polarized.
Antenna 1 and Antenna 2 always transmit on the same radio carrier frequency Fa.

Antenna 3 and Antenna 4 always transmit on the same radio carrier frequency Fb.

(Fa and Fb do not overlap to each other.)

Therefore EIRP PSD of each antenna should be individually be below the limit.

Carrier 1 EIRP total power of horizontal = DG + conducted power (Port 1)

Carrier 1 EIRP total power of vertical = DG + total conducted power (Port 2)

Carrier 2 EIRP total power of horizontal = DG + conducted power (Port 3)

Carrier 2 EIRP total power of vertical = DG + total conducted power (Port 4)

Remark: The reported test results are within the scope of the declared tolerances by the Manufacturer.
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<Multi Carrier Mode>

EIRP Power (dBm/IOMAZ)
Port 1-H Port 2-V Port 3-H Port 4V | Port 1 EIRP-H| Port 2 EIRP-V | Port 3 EIRP-H | Port 4 EIRP-V.
Mode Channel Frequency (MH2)| DG (dB1)| (151 oMH2) | (dBm/10MH2) | (dBm/10MH2) | (dBm/10MH2) | (dBm/10MH) | (dBm/10MH2) | (dBm/10MH2) | (dBm/10MHZ) Limit
LTE_20MHz+20MHz_QPSK_4TX_| 55340 + 55540 | 3560 + 3580 13 3150 3074 3156 3157 4450 43.74 4456 4457
[ LTE 20MHz+20MHz OPSK 4TX | 55890 + 56000 | 3615 + 3635 319 3108 3157 3157 49 4, 457 2457
[ LTE 20MHz+20MHz OPSK 4TX | 56440 + 56640 | 3670 + 3690 304 3018 3095 3095 134 3. 73.95 73.95
[ LTE 20MHz+20MHz OPSK 4TX | 55340 + 56640 | 3560 + 3690 311 3034 3089 30.79 241 3. 7389 7379
["LTE 20MHz+20MHz 160AM 4T | 55340 + 55540 3560 + 3580 310 30.18 3119 3041 4.0 3. 2419 7341
[LTE 20MFiz+20MHz 160AM 4TX | 55890 + 56000 | 3615 + 3635 307 3008 a7 22 ENG 73.08 2547 2522
Multi Carrier |_LTE 20MFiz+20MHz 16QAM 4TX | 56440 + 56640 | 3670 + 3690 204 2956 02 3184 1.4 2256 2492 2484
[LTE 20MFiz+20MHz 160AM 4TX | 55340 + 56640 | 3560 + 3690 3081 30. 86 3167 7381 337 24.86 2467 <47 dBm
[LTE 20MFiz+20MHz 640AM 4T | 55340 + 55540 3560 + 3580 3085 30. 07 3086 7385 2317 2407 7386
[LTE 20MFiz+20MHz 640AM 4TX | 55890 + 56000 | 3615 + 3635 3066 30. 30.60 3082 7366 7310 73.60 1382
[LTE 20MFiz+20MHz 640AM 4TX | 56440 + 56640 | 3670 + 3690 3012 30. 3197 3178 512 7387 2497 2478
[ LTE 20MFiz+20MHz 640AM 4TX | 55340 + 56640 | 3560 + 3690 3042 3028 3173 3172 382 4328 .73 .72
["LTE 20MHz+20MHz 2560AM 4TX | 55340 + 55540 3560 + 3580 3083 29.06 3099 3077 7383 2206 7399 77
["LTE 20MHz+20MHz 2560AM 4TX | 55890 + 56000 | 3615 + 3635 3072 2995 3064 3085 372 2.9 7364 7385
["LTE 20MHz+20MHz 2560AM 4TX | 56440 + 56640 | 3670 + 3690 3005 3067 3141 3031 7305 7367 2441 7331
LTE 20MHz+20MHz 2560AM 4TX | 55340 + 56640 | 3560 + 3690 3107 2924 3153 3152 24.07 1224 2453 2452
EIRP PSD (@Bm/NA)
Port 1-H Port 2-V Port 3-H Port4-V_|Port 1 EIRP-H| Port 2 EIRP-V | Port 3 EIRP-H| Port 4 EIRP-V| _ Limit
Mode Channel | Frequency (MH2)| DG (@8)| (prymmz | (dBmimHz) | (dBmMbz) | (dBmMHZ) | (dBruMHZ) | (dBmiMHz) | (dBmMbz) | (dBm/MHZ) | (dBmMHZ
[ LTE 20MiHz+20MHz OPSK 4TX | 55340 + 55540 3560 + 3580 27 2.23 22.73 22.76 3571 5.23 35.76
[ LTE 20MHz+20MHz OPSK 4TX | 55890 + 56000 | 3615 + 3635 23 88 252 23.00 3601 88 35.52 36.00
[ LTE 20MHz+20MHz OPSK 4TX | 56440 + 56640 | 3670 + 3690 21 39 22.16 2217 3477 39 35.16 3517
[ LTE 20MHz+20MHz OPSK 4TX | 55340 + 56640 | 3560 + 3690 2. 51 2223 22.18 3518 51 35.23 35.18
["LTE 20MHz+20MHz 160AM 4T | 55340 + 55540 3560 + 3580 2. 55 22.32 2167 35.18 55 35.32 34.67
["LTE 20MFiz+20MHz 160AM 4TX | 55890 + 56000 | 3615 + 3635 221 A 23.90 23.51 35.16 48 36.90 36.51
Muli Carrier |_LTE_20MHz+20MHz_16QAM 4TX | 56440 + 56640 | 3670+ 3690 2088 1 23.31 23.20 33.88 17 36.31 36.20
[ LTE 20MFiz+20MHz 160AM 4TX | 55340 + 56640 | 3560 + 3690 2218 217 2.9 2313 3518 X 35.92 36.13 <37dem
[ LTE 20MFiz+20MHz 640AM 4T | 55340 + 55540 3560 + 3580 2245 220 2252 22.53 3545 0 35.52 35.53
[ LTE 20MFiz+20MHz 640AM 4T | 55890 + 56000 | 3615 + 3635 2238 216 22.03 22.47 3538 B 35.03 35.47
[ LTE 20MFiz+20MHz 640AM 4TX | 56440 + 56640 | 3670 + 3690 2175 2225 23.48 23.53 3475 .25 36.48 36.53
[ LTE 20MFiz+20MHz 640AM 4TX | 55340 + 56640 | 3560 + 3690 2196 2168 23.56 23.24 3496 98 36.56 36.24
['LTE 20MHz+20MHz 2560AM 47X | 55340 + 55540 3560 + 3560 2237 2090 22.68 22.35 3537 33.90 35.68 35.35
["LTE 20MHz+20MHz 2560AM 4TX | 55890 + 56000 | 3615 + 3635 2245 2139 2232 22.47 35.45 3439 35.32 35.47
["LTE 20MHz+20MHz 2560AM 4TX | 56440 + 56640 | 3670 + 3690 2137 223 23.08 22.93 3437 3523 36.08 35.93
LTE 20MHz+20MHz 2560AM 4TX | 55340 + 56640 | 3560 + 3690 2254 2075 2318 23.06 3550 3375 36.18 36.06
Port 2-V Port 3-H Port 4V | Port 1 EIRP-H| Port 2 EIRP-V | Port 3 EIRP-H| Port 4 EIRP-V | Total EIRP-H | Total EIRP-V
e Channel | Frequency (MHz) | DG (dB) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
i Hz OPSK 4TX | 55340 + 55540 | 3560 + 3580 33.20 3410 34.00 46.80 4620 47.10 47.00 49.96 49.63
i Hz OPSK 4TX | 55890+ 56090 | 3615 + 3635 33.50 34.30 3430 17.4 6.50 47.30 47.30 36 7993
i Hz OPSK 4TX | 56440+ 56640 | 3670 + 3600 32.80 33.30 33.20 6.0 5.80 46.30 4620 49.16 2901
T Hz OPSK 4TX | 55340+ 56640 | 3560 + 3690 32.80 33.00 32.90 767 5.80 6.00 45.90 7937 78.86
o OAM 4T | 55340 + 55540 3560 + 3580 33.20 33.80 33.80 7.0 2620 26.80 6.80 7991 7952
["LTE 20M 2 160AM 4TX | 55890 + 56000 | 3615 + 3635 32.90 3250 35.20 3530 7590 45,50 4820 28.30 21 .13
Multi Carrier | LTE 20M 2 160AM 4TX | 56440 + 56640 | 3670 + 3690 32.40 32.50 34.50 34.30 45.40 7550 47.50 173 4959 49.50
["LTE 20M 2 160AM 4TX | 55340 + 56640 | 3560 + 3690 33.50 32.90 34.50 3410 2650 45.90 47.50 771 4955
["LTE 20M 2 640AM 4TX | 55340 + 55540 3560 + 3580 33.90 33.00 33.60 33.80 26.90 6.00 26.60 6.8 2 29.43
[ LTE 20MFiz+20MHz 640AM 4T | 55890 + 56000 | 3615 + 3635 33.00 32.80 33.00 33.40 6.00 5.80 26.00 6.4 9. 7912
[ LTE 20MFiz+20MHz 640AM 4TX | 56440 + 56640 | 3670 + 3690 32.90 32.60 3450 34.30 75.90 5.60 47.50 173 9. 7954
[ LTE 20MFiz+20MHz 640AM 4TX | 55340 + 56640 | 3560 + 3690 33.30 32.80 343 34, 2630 5.80 47.30 47.30 9. 79.62
['LTE 20MHz+20MHz 2560AM 47X | 55340 + 55540 | 3560 + 3560 33.00 32.40 3.4 3.4 6.00 5.40 46.40 46.40 9. 78.94
["LTE 20MHz+20MHz 2560AM 4TX | 56440 + 56640 | 3670 + 3690 32.80 33.40 387 EEX 5.80 2640 2670 26.00 9. 7921
LTE 20MH2z+20MHz 2560AM 4TX | 55340 + 56640 | 3560 + 3690 33.90 3220 343 34.4 2690 4520 4730 47.40 49.45
Note:

The device has two cross-polarized antenna set that the transmitter outputs is a 90-degree phase-shifted replica of the other and the phase centers of the two antennas are co-located.
Refer to KDB 662911 D02, EIRP and EIRP PSD of each polarization should be individually be below the limit.

Antenna 1 and antenna 3 are horizontal polarized while antenna 2 and antenna 4 are vertical polarized.

Antenna 1 and Antenna 2 always transmit on the same radio carrier frequency Fa.

Antenna 3 and Antenna 4 always transmit on the same radio carrier frequency Fb.

(Faand Fb do not overlap to each other.)

Therefore EIRP PSD of each antenna should be individually be below the limit.

EIRP total power of horizontal = DG + total conducted power (Port 1+ Port 3)

EIRP total power of vertical = DG + total conducted power (Port 2+ Port 4)

Remark: The reported test results are within the scope of the declared tolerances bv the Manufacturer.

A5 of A5



ssamonas. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48

Peak-to-Average Ratio

Mode LTE Band 48 / 20MHz
Channel Middle CH Limit: 13dB
Conducted Port 1 2 3 4
Mod. QPSK 7.81 8.08 7.95 7.92 PASS
Mod. 16QAM 7.95 8.16 7.92 7.92 PASS
Mod. 64QAM 7.94 8.08 8.02 7.94 PASS
Mod. 256QAM 8.06 8.08 8.05 7.95 PASS

TEL : 408 9043300 Page Number 1 A48-1 of 127



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / QPSK

Port 1

Port 2

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

Average Power

35.17 dBm
36.86 % at 0dB

3.68dB
6.61dB
7.53dB
7.81dB
7.98dB
8.07dB

8.15dB
43.32 dBm

NEE 05:43:0

Center Freq: 3.625000000 GHz Radio

o= Trig: RF Burst Counts:15.0 MI15.0 Mpt
#Atten: 20 dB Radio Device: BTS

A Nor 12, 2020

: LTE/Z0M Fraquancy

HIFGainLow

%
0.0001 % od6

Info BW 20.000 MHz

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

Average Power

34.13 dBm
36.84 % at 0dB

3.67 dB
6.65dB
7.72dB
8.08 dB
831dB
844 dB

8.64 dB
4277 dBm

NSE o A o 12, 2020
Center Freq: 3.625000000 GHz Radio 5td: LTE/Z0M

o= Trig: RF Burst Counts:15.0 MI15.0 Mpt

HFGsin:Low  #Atten: 20 dB Radio Device: BTS

Frequency

Center
3525000000 GHz|

%
0.0001 % od6

Info BW 20.000 MHz

Port 3

Port 4

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

Average Power

35.11 dBm
36.88 % at 0dB

3.67 dB
6.61dB
7.62dB
7.95dB
8.14dB
8.27dB

8.35dB
43.46 dBm

Center Freq: 3.625000000 GHz Radio 5
o Trig: RF Bu Counts:15.0 MI15.0 Mpt

HIFGain:Low  #Atten: 20 Radio Device: BTS

ussian

Center Freq
3.626000000 GHz|

%
0.0001 % odB

Info BW 20.000 MHz

Center Freq 3.625000000 GHz

Average Power

34.88 dBm
36.88 % at 0dB

3.67 dB
6.66 dB
764 dB
7.92dB
8.09dB
8.17 dB

8.21dB
43.09 dBm

[ Keysight Spectrum Analyaer - Power Stat CCDF

i 08:43.3¢
Center Freq: 3.625000000 GHz Radio 5t

o Trig: RF Burss Counts:15.0 MH5.0 Mpt
#Aen: 20 dB Radio Device: BTS

A o 12, 2020

LTE/Z0M Frequency.

HIFGain:Low

Center Freq
3 626000000 GHz|

%
0.0001 % odB

Info BW 20.000 MHz

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 16QAM

Port 1

Port 2

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGainLow

o= Trig: RF Burst

Average Power

35.06 dBm
36.66 % at 0dB

3.67 dB
6.70 dB
7.66 dB
7.95dB
8.10dB
8.17dB

8.20 dB
43.26 dBm
0.0001 %

Center Freq: 3,625000000 GHz
Counts:15.0 MI15.0 Mpt
#Atten: 20 dB

0dB
Info BW 20.000 MHz

Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF

o A Nor 12, 2020

adio Std: LTE/20M Fraquancy

Center Freq 3.625000000 GHz

MEGain:Low
Average Power

34.13 dBm
36.66 % at 0dB

3.68dB
6.66 dB
7.76 dB
8.16 dB
8.39dB
853dB

8.58 dB
4271 dBm
0.0001 %

o= Trig: RF Burst

NSE I AM Now 12, 2020
Center Freq: 3.625000000 GHz Radio Std: LTE/20M Frequency
Counts:15.0 MH5.0 Mpt

#Atten: 20 dB Radio Device: BTS

Center
3525000000 GHz|

0dB
Info BW 20.000 MHz

Port 3

Port 4

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGain:Low

o Trig: RF Bu

Average Power

35.46 dBm
36.75 % at 0dB

3.69dB
6.67 dB
763 dB
7.92dB
8.08dB
8.19dB

8.31dB
43.77 dBm
0.0001 %

Center Freq: 3.625000000 GHz
Counts:15.0 MH5.0 Mpt
#Anen: 20

ussian

0dB
Info BW 20.000 MHz

Radio 5t

Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

WFGain:Low
Average Power

Center Freq
3.626000000 GHz|

35.05 dBm
36.90 % at 0dB

3.68dB
6.69 dB
7.65dB
7.92dB
8.07 dB
8.16 dB

8.21dB
43.26 dBm
0.0001 %

> Trig: RF Burst

i o A o 12, 2020
Center Freq: 3.625000000 GHz Radio 5td: LTE/Z0M
Counts:15.0 MH5.0 Mpt

Radio Device: BTS

Frequency

#Aen: 20 dB

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 64QAM

Port 1

Port 2

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGainLow

o= Trig: RF Burst

Average Power

35.05 dBm
36.85 % at 0dB

3.68dB
6.65dB
764 dB
7.94 dB
8.08dB
8.15dB

8.18 dB
43.23 dBm
0.0001 %

Center Freq: 3,625000000 GHz
Counts:15.0 MI15.0 Mpt
#Atten: 20 dB

0dB
Info BW 20.000 MHz

Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF

o A Nor 12, 2020

adio Std: LTE/20M Fraquancy

Center Freq 3.625000000 GHz

MEGain:Low
Average Power

34.35 dBm
36.70 % at 0dB

3.67 dB
6.69 dB
7.74dB
8.08 dB
828dB
8.40dB

8.46 dB
42.81 dBm
0.0001 %

o= Trig: RF Burst

NSE a7 A o 12, 2020
Center Freq: 3.625000000 GHz Radio 5td: LTE/Z0M
Counts:15.0 MI15.0 Mpt

Radio Device: BTS

Frequency

#Atten: 20 dB

Center
3525000000 GHz|

0dB
Info BW 20.000 MHz

Port 3

Port 4

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

HIFGain:Low

o Trig: RF Bu

Average Power

35.18 dBm
36.65 % at 0dB

3.68dB
6.66 dB
7.71dB
8.02dB
817 dB
824dB

8.28 dB
43.46 dBm
0.0001 %

Center Freq: 3.625000000 GHz
Counts:15.0 MH5.0 Mpt
#Anen: 20

ussian

0dB
Info BW 20.000 MHz

Radio 5t

Radio Device: BTS

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq 3.625000000 GHz

WFGain:Low
Average Power

Center Freq
3.626000000 GHz|

34.89 dBm
36.83 % at 0dB

3.67 dB
6.66 dB
7.67 dB
7.94dB
8.09dB
8.18dB

8.27 dB
43.16 dBm
0.0001 %

> Trig: RF Burst

i o A o 12, 2020
Center Freq: 3.625000000 GHz Radio 5td: LTE/20M
Counts:15.0 MH5.0 Mpt

Radio Device: BTS

Frequency

#Aen: 20 dB

Center Freq
3 626000000 GHz|

0dB
Info BW 20.000 MHz

TEL : 408 9043300
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG200510001A

LTE Band 48 / 20MHz / 256QAM

Port 1

Port 2

[ Keysight Spectrum Analyaer - Power Stat CCDF
& NSE 10:02:18 &M Nov 12, 2020
Center Freq: 3.625000000 GHz Radio 5td: LTE/Z0M
o= Trig: RF Burst Counts:15.0 MI15.0 Mpt
#Atten: 20 dB Radio Device: BTS

Center Freq 3.625000000 GHz

MEGain:Low
Average Power

34,93 dBm
36.68 % at 0dB

3.68dB
6.68 dB
7.73dB
8.06 dB
826 dB
8.40dB

8.44 dB
43.37 dBm
0.0001 % od6
Info BW 20.000 MHz

Frequency

[ Keysight Spectrum Analyaer - Power Stat CCDF

07:48,36 A Now 12, 2020
Frequency

Center Freq 3.625000000 GHz Center Freq: 3,625000000 GHz Radio 5td: LTE/Z0M
o= Trig: RF Burst Counts:15.0 MI15.0 Mpt

HFGsin:Low  #Atten: 20 dB Radio Device: BTS

Average Power

Center
3525000000 GHz|

34.33 dBm
36.81 % at 0dB

3.67 dB
6.66 dB
7.73dB
8.08 dB
828dB
8.41dB

8.45dB
42.78 dBm
0.0001 % od6
Info BW 20.000 MHz

Port 3

Port 4

[ Keysight Spectrum Analyaer - Power Stat CCDF

I I 20
Center Freq: 3.625000000 GHz Radio 5td: LTE/20M
o Trig: RF Bu Counts:15.0 MI15.0 Mpt

#Aten: 20 Radio Device: BTS

Center Freq 3.625000000 GHz

HIFGain:Low

Average Power ussian

35.10 dBm
36.76 % at 0dB

3.69dB
6.66 dB
7.74dB
8.05dB
823dB
8.33dB

8.37 dB
43.47 dBm

%
0.0001 % odB

Info BW 20.000 MHz

Frequency

Center Freq
3.626000000 GHz|

[ Keysight Spectrum Analyaer - Power Stat CCDF

Center Freq: 3.625000000 GHz Radi Frequency
e Trig: RF Burs Counts:16.0 MI15.0 Mpt

#Aen: 20 dB Radio Device: BTS

Center Freq 3.625000000 GHz LTE/20M

WFGain:Low
Average Power

Center Freq
3 626000000 GHz|

35.05 dBm
36.82 % at 0dB

3.67 dB
6.68 dB
7.66 dB
7.95dB
8.11dB
8.18dB

8.23dB
43.28 dBm

%
0.0001 % odB

Info BW 20.000 MHz

TEL : 408 9043300
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samonis. FCC RADIO TEST REPORT Report No. : FG200510001A
26dB Bandwidth
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 10 MHz
Conducted Port 1 2 3 4
Mod. QPSK 9.63 9.65 9.63 9.63
Mod. 16QAM 9.69 9.63 9.59 9.59
Mod. 64QAM 9.61 9.67 9.67 9.63
Mod. 256QAM 9.75 9.73 9.73 9.71
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 20 MHz
Conducted Port 1 2 3 4
Mod. QPSK 18.701 18.781 18.741 18.741
Mod. 16QAM 18.781 18.661 18.701 18.661
Mod. 64QAM 18.701 18.621 18.701 18.741
Mod. 256QAM 18.661 18.821 18.781 18.981
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 20MHz + 20MHz (Port 1 + Port 3)
Conducted Port 1 3
Mod. QPSK 18.821 18.621
Mod. 16QAM 18.701 18.821
Mod. 64QAM 18.861 18.941
Mod. 256QAM 18.661 18.741
Mode LTE Band 48 : 26dB BW(MHz)
Bandwidth 20MHz + 20MHz (Port 2 + Port 4)
Conducted Port 2 4
Mod. QPSK 18.781 18.941
Mod. 16QAM 18.661 18.701
Mod. 64QAM 18.701 18.821
Mod. 256QAM 18.701 18.861
TEL : 408 9043300 Page Number : A48-6 of 127



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / QPSK

Port 1

Port 2

Date: 12.NOV.2020 18:28.40

Date: 12.NOV.2020 150839

m =
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
N L WAL~ ~ 26.70 dbm) ML PR 20.16 dBm|
20 dam o et audA A RV 3.6245800 GHz| 20 dam - WA WAl P 3.6229620 GHz|
T nda 26.00 db)| ndB 26.00 da|
| B 9.630000000 MHZ| B 9.650000000 MHZ
1o dem i q factor 276.4) o dem q factor :l, 375.4)
04 y o §
/ |
-10 - -10 T
= -~ \
£20.gam- =y = T
a0
40 d -40
-50 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.62458 GHz 28.70 dBm ndB down 9.63 MHz M1 1 3.622062 GHz 28.16 dBm ndB down 9.65 MHz
T 1 3.620165 GHz 2.32 dém nd@ 26.00 dB T 1 3.620145 GHz 2.04 dm nde. 26.00 d&
T2 1 3.629815 GH2 3.20 dém Q factor 376.4 T2 1 3.629705 GH2 1.47 dBm Q factor 375.4
Ji )i i Ji )i (]

Port 3

Port 4

Date: 12.NOV.2020 11:41.16

[ P

Date: 12.NOV.2020 11:41.16

m 2
pectrum
Ref Level 30.00 dbm  Offset 33.00 0B & RBW 300 kHz
lo At M0ds BWT  12.6 < @ VBW 1Mz Mode Auto FFT Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
SGL Count 1007100 o At ; 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
(@ 17k Max SGL Count 1007100
\ ) VA e 7.59 dBm| @ Pk Max
A i \ 3.6296210 GHz| L M 759 clBm|
20 dsm ndB \ 26.00 dp| 20 dBm 8.6236210 GHz|
[ Bw 9.630000000 MHZ| nde 26.00 08y
actar 476.1 10 d8
I ; " [ Q factor 376.9)
ad ¥
/ 4 od ]
J
-10
/ \ -10 -
/ \ 7 N
Ly o — v ™ E :
- = T Py y
B — A AP
30
a0
40 df
40 d
50
50
60 d
60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz
CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | parker
L T 3623621 Gz 27,50 dbm 'ndb down EXELT Type | Ref | Trc | X-value Y-value | Function | Function Result |
= h = 520165 GHe 090 dBm B 26.00 d8 ML 1 3.623621 Ghz 27.59 dBm b down 963 MHz
T2 1 3.620795 GHz 0.3 dBm Q factar 376.3 I 1 2520168 GHz 9.90 dém nede. 2600 d8
i T2 1 3.629795 GHz 0.36 dém Q factar
L JU J - T )
L L

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 10MHz / 16QAM

Port 1

Port 2

m =
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 0GR SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
~ MELH, 1 27.72 dbm X a1 WMUL] 26.62 dBm
p Vs SUEN " s AL X
2048 / VN W, ~ 3.6284770 GHz 2048 N L AL 3.6254800 GHz
f nda | 26.00 db| ndB 26.00 d8|
. By 9.690000000 MHz . By 9.630000000 MHz
1o Q factor a74.4 o Q factor ); 376.5
o dsm o derm ¥
-10 -10 \
ey -y il
e - N - — e AV T
-30
40 df -40 df
-50 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.628477 GHz 27.72 dBm ndB down 9.69 MHz M1 1 3.62548 GHz 26.62 dBm ndB down 9.63 MHz
Ti 1 3.620125 GHz 1.42 dBm ndg 26.00 dB Ti 1 3.620165 GHz 0.87 dBm ndg 26.00 d&
T2 1 3.629815 GH2 1.45 dBm Q factor 374.4 T2 1 3.629705 GH2 1.54 dBém Q factor 376.5
I I
Ji )i i Ji )i (]

Date: 12.NOV.2020 18:18.03

Date: 12.NOV.2020 15.:05.13

Port 3

Port 4

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30de SWT  126p: @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
- - N 27.04 dBm P 20.02 dBm)
o0 i 3.6275970 GHz 20 do o A S Lk"‘“ 3.6271180 GHz
7 ndB I 26.00 db| nds \ 26.00 dB)
/ Bw 9.590000000 MHzZ Bw 90000000 MHz
10 d8; ] 10 d8; )
Tl qQ factar rl\ a7e.a Q factor 378.2
odem I‘ | odem { \‘
-10 4 ‘»\ s I \
E \ / \
o w 20 de P A
-30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 3.627587 GHz 27.94 dém ok down .55 MHz 2 1 3.627116 GHz 28.02 dém gk down 9,59 MHz
T1 1 3.620208 GHz 2.8 dBm nd8 26.00 dB T1 1 3.620208 GHz 3.8 dBm nde 26.00 d&
T2 1 3.620795 GHz 2.31 dém Q factar 376.3 T2 1 3.620795 GHz 2.13 dBm Q factar
I I
L JL J - L JL J

Date: 12.NOV.2020 12.05.44

Date: 12.NOV.2020 11.44.47

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / 64QAM

Port 1 Port 2

Date! 12.NOV.2020 16:2201

Date 12.NOV.2020 1456 16

m =
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 0GR SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
s MR 27.12 dBm _hga 26.3+ dBm)
20 dB 3.6230820 GHz| 20 de / \ o \ 3.6223630 GHZ|
I nd8 26.00 dB f nds Y 26.00 dB
. | By 9.610000000 MHz . / By 9.670000000 MHz
1o de ] Q factor a77.0 10 e 7 Q factor \r 374.6)
0 dem ] ! 0 dem ;} t
|
/ \ / |
-10 -10 ~ T
A~ - / N
<20 dBM = = = v wee A
-30
40 df -40 df
-50 -50
-60 d -60 d
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.623082 GHz 27.12 dBm ndB down 9.61 MHz M1 1 3.622363 GHz 26.34 dBm ndB down Q.67 MHz
Ti 1 3.620205 GHz 2.07 dém ndg 26.00 dB Ti 1 3.620145 GHz 0.45 dém ndg 26.00 d&
T2 1 3.620815 GHz 1.14 dam Q factor 377.0 T2 1 3.620815 GHz 0.51 dBm Q factar 374.6
I I
Ji )i i Ji )i (]

Port 3

Port 4

Date: 12.NOV.2020 12.01:35

Date: 12.NOV.2020 11.48.33

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
26.26 dBm ML - 26.42 dBm)
3.6210240 GHz T e 3.6215230 GHz
2048 7 26.00 dB 2048 T ndB Y 26.00 dB
9.670000000 MHzZ / Bw 1000000 MHZ,
10 d8; 10 d8;
] Q factor a74.4 Q factor " 376.1
; 4
0dem ; 0 dam l‘
\ / |
-0 - | -0 s
7 — r \
/ \ ~ ~ \
Sl S — —— S T A
-30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.621024 GHz 26.26 dbm ok down 9.67 MHz 2 1 3.621523 GHz 26.42 dbm gk down 9,63 MHz
T1 1 3.620145 GHz 0.23 dBm nd8 26.00 dB T1 1 3.620185 GHz 0.51 dBm nde 26.00 d&
T2 1 3.620615 GHz 0.13 dBm Q factar 374.4 T2 1 3.620615 GHz -0.31 dém Q factar
| |
L JL J - L JL J

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / 256QAM

Port 1

Port 2

Date: 12.NOV.2020 1826 39

Date: 12.NOV.2020 145412

J

m =
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 0GR SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
P! . oMy 28.23 dBbm N ML[1] 25.16 dBm
20 e e tiins Snd it et 3.6214840 GHz . e YA P AT e 3.6240810 GHz
i nd8 26.00 dB nds \ 26.00 dB
. ] By 9.750000000 MHz . By 9.730000000 MHz
1o de |!' Q factor \| a71.4) 10d8 Q factor | 372.5
o o : o t
I \ \
-10 -10
/ - |
~ L8
-20 dam- v v 20— e
-30 -30
40 d -40
-50 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function Function Result |
M1 1 3.621484 GHz 28.23 dBm ndB down 9.75 MHz M1 1 3.624081 GHz 25.16 dBm ndB down 9.73 MHz
Ti 1 3.620085 GHz 2.00 dém ndg 26.00 dB Ti 1 3.620165 GHz -0.44 dém ndg 26.00 d&
T2 1 3.620835 GHz 2.04 dam Q factor 3714 T2 1 3.620895 GHz -1.08 dBm Q factar 372.5
I I
Ji )i i Ji (]

Port 3

Port 4

Date: 12.NOV.2020 1158 44

Date: 12.NOV.2020 1151:18

J

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126p: @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
ML W, 26.63 dBm)| _Mi1 26.90 dBm
| Ammr i ot ML
. ANTA 3.6285560 GHZ| . 3.6287360 GHz
ndb Y 26.00 dB| 7 nd 26.00 dB)
) Bw 9.730000000 MHzZ ) 1 Bw 9.710000000 MHz
1o ds qQ factar \“ a7z.9 1o ds Q factor 373.7
0dem + odem
\ .
-0 -0
\ \\
A/ AN LY
<20 0BM — 7 —
-30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 3.628556 GHz 26.63 dém ok down 9.73 MHz 2 1 3.626736 GHz 26.90 dém gk down
T1 1 3.620105 GHz 1.21 dBm nd8 26.00 dB T1 1 3.620125 GHz 0.50 dBm nde
T2 1 3.620835 GHz 0.52 dBm Q factor 372.9 T2 1 3.620835 GHz 1.12 dBm Q factor
I I
L JL J - L JL

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / QPSK

Port 1

Port 2

Date: 12.NOV.2020 1837 42

Date: 12.NOV.2020 13:50.40

m =
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  13.0ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  13.0ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
) - AR o 28.38 dBm N N M1 ML) N 27.16 dBm
2048 Y WYER W A 3.6194060 GHz . JAS PN pod [ A ity 3.6249600 GHZ]
nda 26.00 db| f‘ ndp 26.00 dp|
. By 18.701000000 MHZ| . By 18.761000000 MHz
o Q factor 193.5 1o de { Q factor 193.0
0 dsm 0 dsm ki
PV g
= o T
-30
40 d -40
-50 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.619406 GHz 28.39 dBm ndB down 18.701 MHz M1 1 3.62406 GHz 27.16 dBm ndB down 18.781 MHz
Ti 1 3.615609 GHz 2.07 dém ndg 26.00 dB Ti 1 3.615560 GHz 0.8 dBm ndg 26.00 d&
T2 1 3.634311 GHz 4.03 dam Q factor 193.5 T2 1 3.634351 GHz 2.38 dBm Q factar 193.0
I I
Ji )i i Ji )i (]

Port 3

Port 4

Date: 12.NOV.2020 12:31:19

Date: 12.N0V.2020 11.38.36

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30de SWT  189ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
o - - 27.94 dBm)| o P F\ 8.50 dBm)
W e 3.6304350 GHz "t L 4 \ 3.6256790 GHz
2048 26.00 dB 2048 \ 26.00 dB
18.741000000 MHZ| Bw 18.741000000 MHz
10 d8; 10 d8;
Tk qQ factar 193.7] Q factor 2 193.5
adem 7 0 dem
/ |
-0 ’ -10 ,‘
/ \ J
23 et i 2Ry / SROrh .
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 3.630435 GHz 27.94 dém ok down 18.741 MHz 2 1 3.625670 GHz 28.50 dBm gk down 18,741 MHz
T1 1 3.615640 GHz 1.39 dBm nd8 26.00 dB T1 1 3.615600 GHz 2.3 dBm nde 26.00 d&
T2 1 3.634351 GHz 2.94 dBm Q factar 183.7 T2 1 3.634351 GHz 1.88 dBm Q factar 193.5
I I
L JL J - L JL J -

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 16QAM

Port 1

Port 2

Date! 12.NOV.2020 184524

Date: 12.NOV.2020 14:28.04

m =
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 30dE SWT  130ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  130ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
o MIT], = 7.56 dBm| M 27.12 dBm)
. Y S 3.6172880 GHz . i I e T T L 3.6301950 GHZ]
| nds 26.00 dB nd8 26.00 dB
) B 18.781000000 MHZ| ) B 18661000000 MHz
10d8 Q factor 192.6] 10 e Q factor j: 194.5]
o derm % o dem ¥
| |
-10 -10 :
\
e A -
A AT A Lo . \
& 20 RN T =
= a0
40 df -40 df
-50 -50
60 df 60 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.6172BB GHz 27.56 dBm ndB down 18.781 MHz M1 1 3.630195 GHz 27.12 dBm ndB down 18.661 MHz
T 1 3.615560 GHz 2.44 dém nd@ 26.00 dB T 1 3.615649 GHz 1.25 dm nde. 26.00 d&
T2 1 3.634351 GH2 0.03 dém Q factor 192.6 T2 1 3.634311 GHz 1.55 dBm Q factor 104.5
! !
Ji )i i Ji )i (]

Port 3

Port 4

Date: 12.NOV.2020 12:48.33

Date: 12.NOV.2020 112834

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
A AL oa z i i | ML) - 27.67 dBim)
2048 S AR e 3.6166480 GHz . oot haraans e Mg A ey 46201250 CHis
ndb 26.00 dB| f‘ nd 26.00 dB)
) Bw 18.701000000 MHZ| ) Bw 18.661000000 MHz
1o ds qQ factar 12 193.4 1o ds o Q factor ¥ 194.0
0dam l‘ 0.dam “ I\
|
-10 -10 !’ |
- , A% J / N
PRS- " RN 4
-30 -30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 3.616648 GHz 27.75 dém ok down 18.701 MHz 2 1 3.620125 GHz 27.67 dém gk down 18,661 MHz
T1 1 3.615640 GHz 0.61 dBm nd8 26.00 dB T1 1 3.615640 GHz 0.72 dBm nde 26.00 d&
T2 1 3.634351 GHz 2.54 dBm Q factar 153.4 T2 1 3.634311 GHz 3.02 dém Q factar 154.0
I I
L JL J - L JL J -

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / 64QAM

Port 1 Port 2

Date: 12.NOV.2020 16:51.01

Date: 12.NOV.2020 14:35.20

J

m =
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
jo Att 30de SWT 130 ps » VBW 1MHz Mode suto FFT jo Att 30de SWT 139ps @ VAW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
- ¥ CITES I 26.00 dBm N I 26.51 dBm)
20 b s e A AT T P 3.6244810 GHz 20 [ Wi M 1 3.6309540 GHz
f‘ nda 26.00 db| ] ndB 26.00 dB)
) B 18.701000000 MHZ| ) ! B 18621000000 MHz
10d8 } q factor 1938 10 e —é Q factor \ 195.0)
0 dem ] o dsm - '\I
T -0 ! X
AT N \
Y WANLLT £ Ly
T vy hs N Sy p——
a0 a0
40 df -40 df
S0 -50
60 df 60 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.624481 GHz 26.00 dBm ndB down 18.701 MHz M1 1 3.630954 GHz 26.51 dBm ndB down 18.621 MHz
T 1 3.615649 GHz -1.55 dbm nd@ 26.00 dB T 1 3.615680 GHz 1.55 dam nde. 26.00 d&
T2 1 3.634351 GH2 0.45 dém Q factor 103.8 T2 1 3.634311 GHz 1.17 dBm Q factor 195.0
! !
Ji )i i Ji (]

Port 3

Port 4

Date: 12.NOV.2020 125311

Date: 12.NOV.2020 10:45.40

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
. P - Mgy 26.87 dBm)| n l,\ My\u X 7.58 dBm)
Minpa A ool p i AT 3.6206440 GHz I e N b W 3.6336710 GHz
20d8 - . 20d8 \ .
ndB { 26.00 dB) f nds \ 26.00 dp|
! Bw 18.701000000 MHZ| Bw 18.741000000 MHz
10 d8 } 10 d8
IL Q factor l 193.6 T( Q factor 1 193.9
0 dBm ¥ Y 0 dam i
| | |
-10 -10 -
| | T
et n ad
0.2, e v el e e = Ty
a0 -30
40 d -0 d
50 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 3.620644 GHz 26.47 dbm ok down 18.701 MHz 2 1 3.633671 GHz 27.58 dém gk down 18,741 MHz
T1 1 3.615689 GHz 2.06 dBm nd8 26.00 dB T1 1 3.615640 GHz 0.31 dBm nde 26.00 d&
T2 1 3.634351 GHz 174 dBm Q factar 153.6 T2 1 3.634351 GHz 2.23 dBm Q factar 1933
I I
L JL J - L JL J -

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / 256QAM

Port 1

Port 2

m =
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 30dE SWT  130ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  130ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
3 26.64 dbm) Mi[1] 27.00 dBm)
[ S 3.6218430 GHZ| VAT (W VPSRV L 3.6178870 GHZ|
20 f 26.00 dB 20 nds 26.00 dB
) 18661000000 MHZ| ) B 18821000000 MHz
o TJ- Q factor 1t 194.1 10 Q factor 192.2)
o dsm l i o dsm
\
-10 — -10 T
~Nn, / 4 N /
AN o N
r20<Rm NTaC 7R B A [T [V N T A LA
a0 a0
40 df -40 df
-50 -50
60 df 60 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug ¥-valuae | Function | Function Result
M1 1 3.621843 GHz 26.64 dBm ndB down 18.661 MHz M1 1 3.6178B87 GHz 27.39 dBm ndB down 18.821 MHz
T 1 3.615649 GHz 0.18 dam nd@ 26.00 dB T 1 3.615560 GHz 1.17 dam nde. 26.00 d&
T2 1 3.634311 GHz 2.26 dBm Q factor 104.1 T2 1 3.634301 GH2 1.87 dém Q factor 192.2
Ji )i i Ji )i (]

Date: 12.NOV.2020 17.00.10

Date: 12.NOV.2020 14:45.10

Port 3

Port 4

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
3| Mi[1] 26.00 dBm L ) Mi[1] p 26.70 dBm)
. ALY WA T 3.6167280 GHZ| . 7 i e A W] "”\. 3.6167680 GHz
" ndb \I 26.00 dB| J" nd \ 26.00 dB)
Bw 18.781000000 MHZ| Bw 18.981000000 MHz
10 d8; 10 d8;
I Q factar , 102.6 '_! Q factor 190.5
0dem T 2 odem 3
: ‘ l
-0 -0
7 T T
Ll s ]
2R : © AP : [ =—
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 3.616726 GHz 26.09 dém ok down 18.761 MHz 2 1 3.616768 GHz 26.70 dém gk down 18,981 MHz
T1 1 3.615609 GHz 0.57 dBm nd8 26.00 dB T1 1 3.61545 GHz 0.66 dBm nde 26.00 d&
T2 1 3.634351 GHz 0.24 dBm Q factar 152.6 T2 1 3.634431 GHz 1.52 dBm Q factar 150.5
| |
L JL J - L JL J -

Date: 12.NOV.2020 12:57.58

Date: 12.NOV.2020 10:38.32

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48/ QPSK

20MHz + 20MHz (Port 1 + Port 3)

Port 1

Port 3

L P m
Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz
S 10de SWT  1809ps @ VBW 1MHz  Mode Auto FFT o At 10d8 SWT  189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
N e T 27.83 dBm ITETe 27.22 dém
2048 2 i b’ 3.6228320 GHz . e e A A LT 3.6272080 CHz
N f ndB 26.00 dB| N ndB \ 26.00 d8|
By 18521000000 MH I By 18621000000 MH
10 8 v 1z 10 8 v | z
| Q factor 192.5] } Q factor i 194.8
0 d8m T 0 d8m < %
-10 | -10 l |
i T ) v
i fad .S !
. -20 d .
AT, PR e |7 Vo, T LAl e . A
A S iy . Ay i .
a0
40 df 40 df
50 50
60 -60
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.622832 GHz 27.83 dBm ndB down 18.821 MHz M1 1 3.627208 GHz 27.22 dBm ndB down 18.621 MHz
T 1 3.605600 GHz 1.76 dam nd@ 26.00 dB T 1 3.625660 GHz 0.99 dam nde. 26.00 d&
T2 1 3.624431 GH2 2.50 dém Q factor 102.5 T2 1 3.644311 GHz 3.10 dém Q factor 194.8
i ! i !
L L . wa L L . -

Date: 12.NOV.2020 19.48 59

Date: 12.NOV.2020 20.:38.36

20MHz + 20MHz

(Port 2 + Port 4)

Port 2

Port 4

o - o o
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At i0de SWT  189ps w VBW 1MHz  Mode Auto FFT o At i0de SWT  189ps w VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
N » Y] 26.48 dBm N ] - RETEY) 26.90 dBm
20 b Vo b A e e 3.6133220 GHz 20 AN N Vi fy e 3.6274880 GHz
N ] ndB 26.00 dB| N ndB \ 26.00 d8|
10 | B 16.701000000 MHz 10 B 18.941000000 MHz
l Q factor 192.94 Q factor 191.5
0 d8m + 0 d8m
| |
|
-10 -10
izl T T
[ fin
Wy
) i o A
g e Ty = iy AT T~ B YA
a0
40 df -40 df
-50 -50
-6 df -60 df
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.613322 GHz 26.48 dBm ndB down 18.781 MHz M1 1 3.62748B GHz 26.90 dBm ndB down 18,941 MHz
T 1 3.605600 GHz -0.55 dém nd@ 26.00 dB T 1 3.625520 GHz 0.02 dam nde. 26.00 d&
T2 1 3.624301 GH2 -0.39 dam Q factor 102.4 T2 1 3.644471 GH2 0.20 dém Q factor 191.8
i ! i !
L L . wa L L . -

Date: 12.NOV.2020 20.27.12

Date: 12.NOV.2020 2058 17

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 16QAM

20MHz + 20MHz (Port 1 + Port 3)

Port 1

Port 3

Date: 12.NOV.2020 195611

Date: 12.NOV.2020 20:43 52

L p m
Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz
S 10de SWT  1809ps @ VBW 1MHz  Mode Auto FFT o At 1008 SWT 18955 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
- M1[1] 27.13 dBm)| T N AMLA] 27.42 dBm|
2048 \ e o Vs S 3.6140810 GHz . P Py 'v/)“'*"\“ Y 3.6263690 GHZ]
N { ndB 26.00 dB| N ndB 26.00 d8|
" ] 10000 M vy 1.021000000 M
10 B 18.701000000 MHz 10 B 18821000000 MHz
Q factor 2 193.3) Q factor 192.7
0 d8m )\' 0 d8m
i
-10 a -10
; A Vo .
R . . 20 dar " s
2R 5P 2 o
a0 a0
40 df 40 df
50 50
60 -60
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.614081 GHz 27.13 dBm ndB down 18.701 MHz M1 1 3.626360 GHz 27.42 dBm ndB down 18.821 MHz
T 1 3.605669 GHz 2.33 dém nd@ 26.00 dB T 1 3.625600 GHz 0.45 dm nde. 26.00 d&
T2 1 3.624301 GH2 1.62 dém Q factor 193.3 T2 1 3.644431 GH2 1.17 dBm Q factor 192.7
i ! i !
L L . wa L L . -

20MHz + 20MHz (Port 2 + Port 4)

Port 2

Port 4

Date: 12.NOV.2020 20.28.57

Date! 12.NOV.2020 223236

o . o o
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At i0de SWT  189ps w VBW 1MHz  Mode Auto FFT o At i0de SWT  189ps w VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
T R ML[1] 26.31 dBbm ~ ] ML}, ey 27.45 dBm
2048 i AW laps .\_»‘"‘-“/L 3.6070480 GHZ| 20 e [ s \f/j"' ) 3.6348800 GHz
N ] ndB 26.00 db| N f ndB 26.00 d8|
vy ! .66 ™ vy ] M
10 B 18.661000000 MHz 10 | B 18.701000000 MHz
Q factor 1 193.3) T Q factor 1944}
0 d8m ~ 0 dem ; 'i
| \ /
-10 - 4 - A -10
[ I o I !
] \ - ] A s
oy e
-30
40 df -40 df
-50 -50
-60 d -60 d
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 3.607048 GHz 26.31 dBm ndB down 18.661 MHz M1 1 3.6348B GHz 27.45 dBm ndB down 18.701 MHz
Ti 1 3.605689 GHz 1.52 dém ndg 26.00 dB Ti 1 3.62564% GHz 1.32 dém ndg 26.00 d&
T2 1 3.624351 GH2 1.07 dém Q factor 193.3 T2 1 3.644351 GH2 2.26 dBm Q factor 194.4
i ' il !
L L . wa L L . -

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 64QAM

20MHz + 20MHz (Port 1 + Port 3)

Port 1

Port 3

Date: 12.NOV.2020 19.56.02

Date: 12.NOV.2020 20.47 54

L P m
Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz
jo ALt 10de  SWT 18.9 ps @ VBW 1MHz  Mode Auto FFT jo ALt 10de  SWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @ 1Pk Max
- - ML[1] - B 25.68 dbm N Mi[1] 25.25 dBm
. [T tatan A e AN 3.6237510 GHz . [ o Aimp e WV ™ 3.6271680 GHZ]
“ I ndB | 26.00 dB| “ ] ndB 1 26.00 d8)
A 1.86 10000 M A \ 1.9 N0000 M
10 | B \ 16.561000000 MHz 10 B | 18.941000000 MHz
J Q factor f 192.1] Q factor 191.5
0 dem i L 0 dem
‘ | ‘
I
-10 -10
] | /
ot . 20 gem—t——— e
P S A A TTAW W
a0
40 df 40 df
=0 50
60 -60
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value |__Function | Function Result | Type | Ref | Trc| X-value | ¥-value |__Function | Function Result
M1 1 3.623751 GHz 25.88 dBm ndB down 18.861 MHz M1 1 3.62716B GHz 25.25 dBm ndB down 18,941 MHz
T 1 3.605600 GHz -0.56 dbm nd@ 26.00 dB T 1 3.625560 GHz -0.83 dém nde. 26.00 d&
T2 1 3.624471 GHz 0.47 dém Q factor 102.1 T2 1 3.64451 GH2 -1.50 dem Q factor 191.8
i ! i
L L . wa L L . -

20MHz + 20MHz

(Port 2 + Port 4)

Port 2

Port 4

ﬁ

Date: 12.NOV.2020 20:3228

Date: 12.NOV.2020 22:37.21

o p mn
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 10de SWT  189ps @ VBW 1MHz  Mode Auto FFT o At 10de SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max @ 1Pk Max
MI[1] 25.11 dBm Wi 25.55 dBm
P A Pt = Ly 3.6124030 GHz f | bl S 3.6385560 GHZ|
2048 T ndB 26.00 dB 2048 f ndB 26.00 dB
10 | By 18.701000000 MHZ| 10 | By | 10.021000000 MHz
‘J Q factor 193.2] J Q factor ! 193.3
1
0 d8m : 0 d8m - t
’ /
/ o N 1
an o L/ A U e, . o \
T T - Y VAT AT A v VL SR,
a0 Za0
40 df -40 df
-50 -50
-6 df -60 df
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 3.612403 GHz 25.11 dBm ndB down 18.701 MHz M1 1 3.638556 GHz 25.55 dBm ndB down 18.821 MHz
T 1 3.605649 GHz -0.31 dém nd@ 26.00 dB T 1 3.625600 GHz 0.01 dam nde. 26.00 d&
T2 1 3.624351 GH2 -1.97 dém Q factor 103.2 T2 1 3.644431 GH2 -1.29 dam Q factor 193.3
i ' i !
L L . wa L L . -

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 256QAM

20MHz + 20MHz (Port 1 + Port 3)

Port 1

Port 3

pectrum

Date: 12.NOV.2020 205240

L p m
Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz Ref Level 30.00 dém Offset 33.00 d@ & RBW 300 kHz
jo ALt 10de  SWT 18.9 ps @ VBW 1MHz  Mode Auto FFT jo ALt 10de  SWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Fam Mi[1] 25.04 dBm T o ML[1] 26.08 dBm
] I o 3.6064090 GHz v SA e o fl NAPARA 3.6289660 GHZ
/ - AL \ y \
20 | ndB 26.00 dB| 20 i ndB \ 26.00 d8|
10 | B 18.661000000 MHz 10 i B 18741000000 MHz
J Q factor 1 1933 } Q factor 193.6
0dem = 0dem
-10 ] -10 T
(20 fBm = Lo Fovi ; = AT
N\ A A5 5
-30
-40d -40d
=0 -50
-60 -60
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.6064090 GHz 25.94 dBm ndB down 18.661 MHz M1 1 3.6280966 GHz 26.08 dBm ndB down 18,741 MHz
Ti 1 3.605689 GHz 1.12 dém ndg 26.00 dB Ti 1 3.625689 GHz 0.67 dBm ndg 26.00 d&
T2 1 3.624351 GH2 -0.23 dem Q factor 193.3 T2 1 3.644431 GH2 -0.74 dam Q factor 193.6
il ! il !
L L . wa L L . -
Date: 12.NOV.2020 20:02 18

20MHz + 20MHz

(Port 2 + Port 4)

Port 2

Port 4

Date: 12.NOV.2020 22.40.52

" o . " o
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At i0de SWT  189ps w VBW 1MHz  Mode Auto FFT o At i0de SWT  189ps w VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
26.14 dBm Mi[1] T 25.86 dBm
- MO 3.6077270 GHz A 3.6436310 GHZ]
20 ndB 26.00 dB| 20 ndB 26.00 d8|
10 By | 18701000000 Wiz 10 By 10.061000000 MHz
Q factor ; 192.9 N Q factor 193.2
1z
0 dem I - o dom i §
10 1 |\ T -0 |
. ™ | ~ \
20 2 gL - e
i L .-°uv”\’ Ty
-30 -30
40 df -40 df
-50 -50
-60 d -60 d
CF 3.615 GHz 1001 pts Span 40.0 MHz CF 3.635 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result
M1 1 3.607727 GHz 26.14 dBm ndB down 18.701 MHz M1 1 3.643631 GHz 25.86 dBm ndB down 18.861 MHz
Ti 1 3.605689 GHz -1.25 dém ndg 26.00 dB Ti 1 3.625609 GHz -0.35 dém ndg 26.00 d&
T2 1 3.624301 GH2 -0.63 dem Q factor 102.9 T2 1 3.644471 GH2 0.09 dém Q factor 193.2
il ! il !
L L . wa L L . -
Date: 12.NOV.2020 20:3518
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ssamonas. FCC RADIO TEST REPORT Report No. : FG200510001A

Occupied Bandwidth

Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 10 MHz
Conducted Port 1 2 3 4
Mod. QPSK 8.991 8.951 8.991 8.931
Mod. 16QAM 8.991 9.031 8.951 8.951
Mod. 64QAM 8.991 8.971 8.971 9.011
Mod. 256QAM 9.011 8.951 9.011 9.031
Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 20 MHz
Conducted Port 1 2 3 4
Mod. QPSK 17.902 17.982 17.902 17.902
Mod. 16QAM 17.942 17.942 17.902 17.862
Mod. 64QAM 17.982 17.982 17.942 17.902
Mod. 256QAM 17.902 17.862 17.902 17.942
Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 20MHz + 20MHz (Port 1 + Port 3)
Conducted Port 1 3
Mod. QPSK 17.862 17.902
Mod. 16QAM 17.942 17.942
Mod. 64QAM 17.862 17.902
Mod. 256QAM 17.862 17.862
Mode LTE Band 48 : 99% OBW(MHz)
Bandwidth 20MHz + 20MHz (Port 2 + Port 4)
Conducted Port 2 4
Mod. QPSK 17.862 17.902
Mod. 16QAM 17.862 17.902
Mod. 64QAM 17.902 17.862
Mod. 256QAM 17.862 17.862

TEL : 408 9043300 Page Number 1 A48-19 of 127



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / QPSK

Port 1

Port 2

m =
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
L MG 27.30 dBm [ 27.80 dBm)
¥ Y A 3.6246400 GHz sav il 3.6220020 GHz
20 7 occ Bw 8.991008991 MHzZ 20 ] occ Bw 8.951048951 MHZ]
10 f 10 /
/ f
0 d8m 0 d8m
ﬂl L !
-10 - -10 .
/ \. 7 N\
~AOLS B S N
— v
a0
40 d -40
-50 -50
60 df 60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.62464 GHz 27.30 dBm M1 1 3.622002 GHz 27.899 dBm
T 1 3.6205045 GHz 21.42 dém Oce Bw £.991008991 MHz T 1 3.6204645 GHz 21,37 dém Oce Bw £.951048951 MHz
T2 1 3.6294055 GH2 20.13 dém T2 1 3.6294156 GH2 20.28 dém
! !
Ji )i i Ji )i (]

Date: 12.NOV.2020 18:28.20

Date: 12.NOV.2020 150806

Port 3

Port 4

-

Ref Level 30.00 dam

Offset 33.00 dB e RBW 300 kHz

pe:

m

Ref Level 30.00 dam

Offset 33.00 dB e RBW 300 kHz

o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126p: @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
T ] 27.69 dBm| 1 TN S 27.70 dBm)
I A VA " R
20 do VAT A A 3.6278570 GH| . VM s - 3.6277370 GHz
T Occ Bw \ 8.991008991 MHz OccBw 8931068931 MHz
10 d8; { - 10 d8;
]
0dem f | odem -
] 4 /
/ b |
-0 -0
o / N
|20 dem e = 204 —
a0 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.627857 GHz 27.63 dém 2 1 3.627737 GHz 27.70 dém
T1 1 3.6205045 GHz 21,53 dBm Oce Bw £.091008391 MHz T1 1 3.6204845 GHz 21,39 dBm Oce Bw B.031068031 MHz
T2 1 3.5204955 GHz 21.05 dBm T2 1 3.6204156 GHz 20.91 dBm
I I
L JL J L JL J -

Date: 12.NOV.2020 12.09.21

Date: 12.NOV.2020 11:40.53
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / 16QAM

m 3
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
jo Att 30de SWT 126 ps ® VBW 1MHz  Mode suto FFT jo Att 30de SWT 126 ps @ VAW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @17k Max
T1 - 28.27 dBbm ML[L B 27.56 dBm
e - . PN T2
. i il r\‘ 3.6213640 GHz 20 R A WAL 3.6227220 GHz
T Occ B \ 8.991008991 MHz OccBw | 9.090969031 MHz]
10 o 1 A 10 o \,
| | \
0dem 7 - 0dem -
[ \ 1
10 - 10 :
T Fi \
PP P R L. 20 dam— _
-30 -30
40 d -0 d
50 50
60 df -60 d
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
ML 1 3.621364 GHz 28.27 dBm ML 1 3.622722 GHz 27.56 dBm
Ti 1 3.6204845 GHz 22,30 dBm Oce Bw £.951008591 MHz Ti 1 3.6204645 GHz 21.14 dém Oce Bw ©.030969031 MHz
T2 1 3.6204755 GHz 21.82 dBm T2 1 3.6204055 GHz 20.15 dBm
I I
Ji )i i Ji )i (]
Date 12.NOV.2020 16,18 37 Date 12.NOV.2020 15.04 53
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
. 27.22 dBm PSR 27.96 dBm)
b/ \ 3.6246200 GHZ| il Ve 3.6258190 GHz
2048 Occ Bw y 8.951048951 MHz 2048 i OccBw 8951048951 MHz
10 d8 ! ! 10 d8 J' +
| { Y
odem ! , 0dBm /
I
-10 \- -10
|20 dam—— = = —~ 2B = S
-30 -30
40 d -0 d
0 50
-60 d -60 d
CF 3.625 CHz 1001 pts Span 20.0 MHz CF 3.625 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.62462 GHz 27.22 dém 2 1 3.62561% GHz 27.96 dém
T1 1 3.6204845 GHz 20.21 dBm Oce Bw B.051048351 MHz T1 1 3.6205045 GHz 22,20 dBm Oce Bw B.051048051 MHz
T2 1 3.6204356 GHz 19.75 dbm T2 1 3.6204555 GHz 21.90 dém
| |
L JL J L JL J -
Date: 12.M0V.2020 12.05.29 Date: 12.M0V.2020 11:44.23
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

m 3
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
X 3 27.78 dBm) ") ML 27.06 dBm)
oA | ~ 1 - ol NP | e
20 v 3.6222630 GHZ| 20 R A e ens 3.6241810 GHz
] oce Bw \ 8.991008991 MHZ| occ Bw \ 8.971028971 MHZ]
10 48 v . 10 48 4
! \ \
0dem A 0dem |
T \ \
J \
| \
10 10
— -
e, M -
26— S
e L,
a0
40 d 40 d
0 50
60 df 60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
ML 1 3.622263 GHz 27.78 dém ML 1 3.624161 GHz 27.06 dBm
T 1 3.6205245 GHz 21,63 dém Oce Bw £.991008991 MHz T 1 3.6205245 GHz 21,31 dém Oce Bw 8.971028971 MHz
T2 1 3.6295155 GHz 22,05 dam T2 1 3.6294055 GHz 2072 dBm
! !
I J ] I J [
Date: 12.NOV.2020 18.21:30 Date: 12.NOV.2020 145558
m pectrum
Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz Ref Level 30.00 dom  Offset 33.00 0B @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
P N 28.14 dBm) P~ Mi(1] 27.20 dBm)
o0 - TN 3.6266780 GHz o0 raaiha st e k 3.6224430 GHZ
7 Oce B 4 8.971028971 MHZ] i Oce By Y 9.010989011 MHZ
10 d8; f § 10 d8; | 4
0dem f o dem ! \
-10 | -10 ; A
) / . J .
<20.1Bm= - = 7 20 08— 4T oy
a0 a0
40 d 40 d
50 50
60 df 60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 3.626678 GHz 28.14 dBm ML 1 3.622443 GHz 27.29 dém
T 1 3.6205045 GHz 21,88 dBm Oce Bw £.871028371 MHz T 1 3.6204845 GHz 20,54 dBm Oce Bw 0.010989011 MHz
T2 1 3.6294755 GHz 21,89 dém T2 1 3.6294955 GHz 20.21 dém
! !
L L J L L J -
Date: 12 NOV.2020 12.00.57 Date: 12 NOV.2020 11:48.08
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ssamonas. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 10MHz / 256QAM

m =
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 0GR SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
e JPZNTITES] 27.66 dBm Mi[1] _ 26.68 dBm
20 b = - A 3.6223430 GHZ| 20 b P/ e Bl W gy 3.6219830 GHz
i occ Bw \ 9.010989011 MHzZ occ Bw 8951048951 MHz
10 dé; f } 10 dé; t
1
0 dem f | 0 dem \
/ \
\
-10 \
/ S N\
" A
-30
40 40
-50 -50
0 o 0 o
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.622343 GHz 27.66 dBm M1 1 3.621983 GHz 26.68 dBm
Ti 1 3.6205245 GHz 21.76 dém Oce Bw £.010589011 MHz Ti 1 3.6205245 GHz 19.56 dBm Oce Bw 5951048951 MHz
T2 1 3.6295355 GH2 22.27 dém T2 1 3.6294755 GH2 19.49 dam
I I
)| J - L )| J -
Date! 12.NOV.2020 16.26 14 Date! 12.NOV.2020 14.53 48
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
N mifa]_ 26.15 dBm)| Ao o~ . 26.64 dBm)
0 s WA A AL AT T 'v 9.6212640 GHz . i e s Y 3.6230020 GHz
I Occ Bw \ 9.010989011 MHz| Occ Bw 9.030969031 MHz
10 dg ‘ T 10 dg
[ |
0dém )’ 0 d2m
-10 1 \L\ -10 A+
p ., \ p / \
R0 4B s Ve T 29 s — i T
-30 -30
-40 df -40 df
-50 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.621264 GHz 26.15 dBm 2 1 3.623002 GHz 26.64 dém
T1 1 3.6204645 GHz 21.59 dBm Occ Bw 5.010989011 MHz T1 1 3.6204845 GHz 21.59 dBm Occ Bw 0.030969031 MHz
T2 1 3.6204755 GHz 20.03 dBm T2 1 3.5205155 GHz 22.23 dBm
| |
L s L - L s L - -
Date: 12.M0V.2020 11:58.28 Date: 12.M0V.2020 11:50.56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG200510001A

LTE Band 48 / 20MHz / QPSK

Port 1

Port 2

’E]

Ref Level 30.00 dam

Offset 33.00 dB e RBW 300 kHz

Ref Level 30.00 dam

Offset 33.00 dB e RBW 300 kHz

jo Att 30de SWT 130 ps » VBW 1MHz Mode suto FFT jo Att 30de SWT 139ps @ VAW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @ 1Pk Max
. 27.97 dBm e Tl oo M 26.8+ dBm
s A ey 3.6281170 CHZ . 7l 1) Sensv o Aot~ e W T2 3.6194460 GHZ]
f Occ Bw \I 17.902097902 MHz| f Occ By \ 17.982017982 MHz
10 dé; { 10 dé; f
I | | \
0 d8m T ‘ 0 d8m - -
j 0 iL
Nt i AN TA | A
il T L v e
-30 -30
40 d -40
S0 -50
-60 d -60 d
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.628117 GHz 27.97 dBm M1 1 3.610446 GHz 26.84 dBm
Ti 1 3.616009 GHz 23.66 dBm Oce Bw 17.802087502 MHz Ti 1 3.616009 GHz 21.53 dBm Oce Bw 17962017582 MHz
T2 1 3.6330111 GHz 21.42 dem T2 1 3.633001 GH2 23.33 dém
I I
Ji )i i Ji )i (]
Date: 12.NOV.2020 16:37.12 Date: 12.NOW.2020 13:48 06
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
WL _I\M‘, 27.64 dBm)| " S ML MIRLR s 28.07 dBm)|
. Whadhwr Vs ha 3.6826320 GHz . ikt W “} M A S 3.6248800 GHz
T Occ Bw | 17.002097902 MHZ| f OccBw \ 17.902097902 MHz
10 d8 I‘ ! 10 d8 ! .
0 dam f | adam ! |
|
-10 o+ \\ -10 ,f T
nd 1Y J Y A ~ 0
A -~ S L o \ "wm-\, — P vm Vel ATAY sl WEAVAY WLVITN
-30 -30
40 d -40
S0 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 3.632632 GHz 27.64 dém 2 1 3.62488 GHz 28.07 dém
T1 1 3.616009 GHz 23.41 dBm Occ Bw 17.902097902 MHz T1 1 3.616040 GHz 24.31 dBm Occ Bw 17.002097902 MHz
T2 1 3.6339111 GHz 21.73 dBm T2 1 3.633951 GHz 22.43 dBm
| |
L s L - L s L - -
Date: 12.M0V.2020 12.30.44 Date: 12.N0V.2020 11:38.23
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ssamonas. FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / 16QAM

Port 1 Port 2

e =

Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
jo Att 30de SWT 130 ps » VBW 1MHz Mode suto FFT jo Att 30de SWT 139ps @ VAW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @ 1Pk Max
T1 - X ; 27.60 dBm) T ML[1] 26.96 dBm
Ao e pnnly Tl A A A AP
o 2 L AR ST S oY T 3.6248000 CHz . LT, \ e W o NN 12 3.6221230 GHz
| 17.942057942 MHz| | Occ Bw ‘.‘ 17.942057942 MHz
10 dé; " 1 10 dé; {
. ] f
[
0 dsm / \ 0 dsm / L
/ ] \
-10 -10 T
N ; I \
Lgiiiop i A, / LA _
- PP,
-30
40 40
-50 -50
0 o 0 o
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.6248 GHz 27.60 dBm M1 1 3.622123 GHz 26.93 dBm
Ti 1 3.61604% GHz 23.08 dBm Oce Bw 17.842057642 MHz Ti 1 3.61604% GHz 21.20 dém Oce Bw 17842057542 MHz
T2 1 3.633901 GHz 24,90 dBm T2 1 3.633901 GHz 23,34 dBm
I I
)| J - L )| J -
Date: 12.NOWV.2020 16:45.05 Date: 12.NOW.2020 14:27 48

Port 3 Port 4

m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30de SWT  189ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  189ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 1Pk Max
P VTR A T 28.03 dBm | N M1 26.84 dBm
. Piomn [V e m I g e M 3.6172080 GHZ] . MY e snd e, 3.6328720 GHz
i Occ Bw \I 17.902097902 MHz| Occ Bw | 17.862137862 MHz
10 d8; v ] 10 d8; \‘
0.d8m | + 0dam i
I | 1 \
-10 \ -10
T 1 '\/l \
/ - o st oL Wi,
FRB YR T wfy 2 et = A
a0 -30
40 d 40 d
50 50
0 o 0 o
CF 3.625 CHz 1001 pts Span 40.0 MHz CF 3.625 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.617208 GHz 28.03 dém 2 1 3.63267Z GHz 26,64 dbm
T1 1 3.6160880 GHz 23,90 dBm Oce Bw 17.002097902 MHz T1 1 3.616049 GHz 23,21 dBm Oce Bw 17.B62137862 MHz
T2 1 3.633991 GHz 23.24 dBm T2 1 3.6339111 GHz 22.36 dBm
I I
L JL J L JL J -
Date: 12.MOV.2020 12,4814 Date: 12.M0V.2020 11:28.14
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG200510001A

LTE Band 48 / 20MHz / 64QAM

m =
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
jo Att 30de SWT 130 ps » VBW 1MHz Mode suto FFT jo Att 30de SWT 139ps @ VAW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
o _Mi1[1] 26.52 dBm - - ML X oo 26.40 dBm)
2048 PP AT ARAN 3.6205240 CHz . L P AV LN LV 3.6311540 GHz
occ Bw 17.982017982 MHZ| f Occ 8w \ 17.982017982 MHz
10 dé; i 10 dé; i t
0 dam i odsm | -
-10 - -10 | \
| W la . | \
A P AL B
T { = 7 Bt by A ) LT PR P
-30 -30
40 df -40 df
S0 -50
-60 d -60 d
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 3.620524 GHz 26.52 dBm M1 1 3.631154 GHz 26.40 dBm
Ti 1 3.616009 GHz 22,91 dém Oce Bw 17.982017682 MHz Ti 1 3.616009 GHz 2043 dBm Oce Bw 17962017582 MHz
T2 1 3.633001 GH2 22.13 dém T2 1 3.633001 GH2 21.21 dém
I I
Ji )i i Ji )i (]
Date: 12.NOWV.2020 16:48 56 Date’ 12.NOW.2020 14:34 48
m pectrum
Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 33.00 db @ RBW 300 khz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
R mi1[1] ey 27.13 dBm)| T . M1[1] 26.30 dBm
el TV 3.6198850 GHz i S e s e f 3.6166480 GHz
20 d8 - 20 d8 1~ P
Occ Bw 17.942057942 MHz| ] Occ Bw 17.902097902 MHz
10 dg 10 dg !
adem - 0 dBm { |
I ! |
-0 7 : -0 : k
] L 1
AGBAAL ey A e e =
-30 -30
40 df -40 df
-50 -50
-6 df -60 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.610885 GHz 27.13 dém 2 1 3.616648 GHz 26.30 dBm
T1 1 3.616009 GHz 22.63 dBm Occ Bw 17.042057942 MHz T1 1 3.616040 GHz 22.33 dBm Occ Bw 17.002097902 MHz
T2 1 3.633951 GHz 23.72 dBm T2 1 3.633951 GHz 20,86 dBm
| |
L s L - L s L - -
Date: 12.NOV.2020 12,5255 Date: 12.M0V.2020 10,4517
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